
Material Test Report 
Heat Code: 20430/1 An Ameri-Forge Group Company 

13770 Industrial Rd. Houston, TX 77015 
ISO 9001:2008 Certified Sales: (713) 868-4421 Fax: (713) 455-8366 

EPCRA S-UD e i  NO, rwl ion. Tn s prod.ct m a l  conla n ono oi more tox:c chern calr rLqect lo  the isuon ng requ r0mor.lr o1 Soclon 313 oftho Erncrgonc) Ptann n i  ano 
Commlnly Rght-la-Anor Act (T I  e 111 o1 the S.uerhind Amcnomenls and Rea.inoi la1 on Act of l98G) ana 40 C F R. Pan 372 Potenla ly ioponab!e cnomea'r ara nd wtod w ~n J 
chcckmark in Ilio'EPCRA'co .rnnand a Chernlml AbrtranSericacer ICASIleo sir* mrnber s o!o% ded for each s.cn chom ca 'n aoo I on lo tnn oaicsnl hv uanEi ot Iha cham r i  

PLESA STEEL INC. 
5100 WESTHEIMER ROAD 
SUITE 200 
Houston, TX 77056 

~ ~ ~. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  
present In this praduct. If is your iesponsibllily alone la  detemins wheiher iour"faciily 1s requiéd tto submit.~ixic Releare lnventory Repon under EPCRA Section 313. 

PO: 82 I ~ a l e s ~ r d e r :  122004 Line: 4 
ltem Code: 0151924102-0020~ 1 Qty Shipped: 10 
ltem Desc: FLG 24 .O0 0150 WN RE XH 

Supplier: Bebitz Supplier Heat: 20430/1 

Ceriification No.: 2 63700 

Ceriification Date: 3/25/2013 

This reuort is isoued in campllaocs with the iequirsmsnts of EN10204 3.1 1 ISO 10474 3.t.b 

Spec: ASTM A105/A105M-(12l/ASME SA 105/SA 105M-(08a) Section 11 Part A 

Element (%wt) Ladle Product EPCRA CASU 1 Element (%M) Ladle Product EPCRA CASU 
C Carbon 0.18 : Cr Chromium 0.19 J 7440-47-3 
Mn Manganese 0.81 J 7439-96-5 !NO ~olybdenum 0.02 
P Phosphorous 0.015 i V Vanadium O ,007 
S Sulphur 0.008 : Cb Columbium 0,001 
Si silicon 0.21 Ic.E. 0.38 
CU Copper 0.19 7440-50-8 CuNiCrMo 0.47 
Ni ~ickel 0.07 7440-02-0 icr~a 0.21 

Mechanlcal Testlng 
Test Lab Bebite 
Test Bar Size Sacrificial Piece i 
HBW 158 - 158 
El9 1 % )  27.0 

RA (%l 49.0 
Tenrile Specimen Sire (inl ,500 
Tensile (ksil 74.7 
Yield (ksil 47.1 
Gauge Length 2.0 

No Weld repair perfarmed. Chemical Analysis results shown are actual. Forgings are capable of passing 
hydrostatic test compatible with the appropriate rating. Elongation taken fxom a round specimen. Yield strength 
was determined using the .2% offset method. Al1 material supplied under this order is certified to be free of 
mercury contamination and no mercury bearing equipment was used in manufacturing, fabrication or testing. ~ a d e  
in USA. 
No weld repair performed on this product. 
Product compliant with NACE MR0175 / ISO 15156 latest edition and dimensions to ANSI 516.5 - 2009 
Tensile Testing Per ASTM E8; Brinell Hardness Per ASTM E10 
Forged in USA 


